TS | 3 ISl (AT T TS TR WA
e SCRACST TOF TF TR TG o
FA | O T IAMCS GAPT AL TS
APLES TINCS AR bro [ 7o TAAT T
SIS ®ST | ATS (WAl (BT A9 SEs [9efE |
TS TEAFCAR A @R ACTHAT SorSrg Ferg!
et wiam N =fifveer 1 | «re =N Fea Forere o
I F G TS |

EG 7 TACS G [ (@I Frw Toart @ate
ofsls efedna a6 A Afaegar o= |
BILY TP ALATE A oifagmr few T
o 93 HAfeegmie oot g f2e seba A
GIIZRT #I1f RE oy bR 29 «fow s o
B 41 | & @RW HHEE ewE A G
TEE G GRS Sfdaes $09 aNl T %Y
oS 2 fFslier Sy e sEr W @i
b oy Teoma Fare ofwer | fFE Beme
GR TF (TP TOIF (T AW FF AT L
QT @t BiEE AT AFCETe ©f (T ZFeT | e
SIS WIZA #0 AR (72 O |

(TZFT SFF TTIE Sobb-bd ANET ArF TeoAm
RIS A (12 F03FT Zewl g 21 2ifareres s
AT G5 2 (T ZCAMRE | NG A Ha=ER
[...]
SN “frrd feseet | <M1 A &y TRere o foree
=40 Tfb® 7 | Ia9ell A0 e, THT TS FAE
48 S feriRmbe At ~ifer 20 =i | gl
fim ¢ ITEme cwa | SAfre fam FEle S99
(9T® 1TE | T AT Y FE0S @7, AL *
'S FAAE T (TS AGT |

1&E 202»

= | L

heavy labor or exercise.

The International Marathon Medical Directors
Association was created to raise awareness on
the issue. In addition to raising awareness among
all, especially they are advising that the thirsty
person should drink water, not more. Because
more water is not another name of life it can
cause death,

There is no perfect determinant of how much you
should drink daily. How much water a person
should drink depends on many factors. For
example, sea level, height, climate, level of
activity of a person, diet and personal medical
history. People with a history of kidney stones
need more water to prevent future kidney stones.
If you eat a high fibre diet, your body needs more
water to process these foods.

An easy way to check if you are drinking enough
water is to check urine. If you drink a small
amount of water several times a day, the color of
the urine will be darker. Then you will have to
drink more water. If your urine is transparent or
light yellow, and you urinate frequently, you
drink plenty of water. If your mouth is dry or you
feel thirsty, you should drink more water.
Depending on the other circumstances, the water
level will change, for example; outdoor
activities, physical exertion and physical activity.
In these cases more water than usual is to drink.
You do not have to worry about whether you are
drinking water according to a specific routine.
The International Food Information Council
Foundation's Nutrition Communications
recommends drinking three glasses of water at 7
in the morning, 12 noon, 3 pm and 7 pm.
Drinking water should not depend on thirst.
According to a research, you may be dehydrated
before feeling thirsty. Thirst is not always an
indicator of the need for water, especially for the
children and the elderly. Adding low calorie or
zero flavours to the water can increase the
amount of water you drink. You can add lemon,
lime, cucumber and orange juice to make the
normal water tasty.

There are two kidneys in the human body. The
weight of each kidney is 113 to 170 grams. Each
kidney has 10-12 lakhs filters. The kidneys
purify 80 liters of blood and release the waste
through urine every day. If one kidney is disabled
for some reason, the other alone can properly




Rt 12 el qrare | el [Refm eom soo
(ATF Y90 &1 | &fSl fFefm wa 2ol TaE do-52
=1 | efefa fFe vo @6E 7@ SAfreie sta a7
TR T sl 4t | @36 e @i Fme
WS A (O G GFE T WA QS
Ffiwena ffagd Tare o1, = g T 23
Cil
gfsa e deas e qfe AT 9F (@
1% B @a ad | #iif @ i e g7 @
A, T AN T4 A GTE I LA | INGA T
QSRS AR e aEee «Afawre SRs FT 9 |
38 TBF ¢oo 1 3T oF 1 o717 77 3971 =
wferefaar | fow oz @ e wor = ofrefar
fefa fog fog @mem FRes T= it 27 | o3 fFef
@ frEtes fewn edw araey 23| el
G TS W T4 (6w @9 2fefrw ¢-u f&6E
OTF T | T O ¢-b 5 AT o FaEer a7
St R o A (AT 3 @3 BR ArEEs e
T3 | T @E @ e emE e @7 Al g3
fite =@ | T9 TR G 9599 ' ¢oo ML OR
“Afwe A (4T 203 dooo AR |
Afv w=e fog Toaifer awme
o @ I A gATS AGTE A WS AT
FAE FAEN AR ZO WG (ATF OIS
TZET 46T |
. GF IF AN 9N (AT S T AMH AN
T SR TG AH-(OF AT 20 A |
o GF YPT A I AIZIET LT GO ST AT
FE, LT GBT AEF TG0 @ AR FhA |
o @ GIPT A CPTCER SSYZLS Al B0 G5
TWH FE519 (ATF ABI0S AR FA9 |
AT b & Towiee To oS @36 93 @i e
T (72 | P8 *@9 qF AT 9T SRR W |
G RS T (T IS aETEfe e 3fen afears
© 743 2NfNE TN =W | A TEWI R T
PRI T4 &1F © TG #nf s eaifte = |
(7% (B +ff8 TAMIT I (T W7 o i 2
e faure ¢ SeraEEE vt T ¢ feefre f
e of oMW AREr W) <HE @ S, W
EPYITE WYILT 3, TIRRT W4T Ff 99 7 o, 5|
8 PIRRIME T < @@ 2z aw | o were
FB-FIoeT 27, fFare omid e qze =0 |

@S e

control the needs of the human body and there
will be no effect on the human body.

On average, an adult discharges one and a half
liters of urine in six attempts in a day. If you
drink more water, the urine will be more, and if
you drink less the urine will be less. During
Ramadan, the amount of urine an adult discharg-
es reduces throughout the day.

If anyone discharges less than 500 cc urine in 24
hours it is called Oliguria. Polyuria is more than
three liters. These are caused by different kidney
diseases. Then he needs medical attention from
urologists. There is also a kidney disease when a
patient has 5-6 liters of urine per day. Then he
cannot drink 5-6 liters of water, so he has to drink
water and push saline in the veins. The amount of
urine that the patient is urinating should be
recovered by the same amount of fluid. The
person who discharges 500 cc urine a day, he has
to drink 1000 cc water the next day.

There are some other benefits to water

* If you drink a glass of water before you go
to sleep, it will help you avoid heart attacks.

« Ifyou drink a glass of water as soon as you
wake up, all the body parts will be activat-
ed.

= If you drink a glass of water half an hour
before eating, it will help digest the food
more.

* Drinking a glass of water immediately
before taking a bath will help prevent high
blood pressure.

Water is one of the 6 elements in the diet with no
calorie value. But its role is essential in keeping
the body healthy. The chemicals used in the
circular process for life are all made through
water. About 3 liters of water flows into the
bloodstream of an adult all the time. The blood
carries nutrients into the cells and helps in the
extraction of waste and toxic substances into the
lungs and kidneys during metabolism. Water is
released from the body through respiration, skin,
urine and stool. Less consumption of water leads
to constipation and disrupts emission of toxics.

Author: Physician
Translated by Shekhar Tripaty

ENCIEIE >OC




BhSIH 4
SYNE -~
DERR IR

TEEel IETe SIS @A [Ere g3 I qive<en
stvref Sefera et 9 TRET ST T A
dfFane @R SfT v o Seafa
2SIRS T | IV TCFAET T GRS T 8
Tfgn | A1 7T (PR €T AR (@I RE
ATME QR TPRAE T2 (7 Frea@e! 77 a9
AIFET A TAMW TARE OIS TR | S
FET A FEE FEILAT T Z0H TSR |
v fres 2 7w @3’ o 4 e @ 7w
6,2 A S T W | I AT I
e 5T (AT leaking W@ FCIHG TAZA |
% vEe AR T Y32 Hfoad | ol 43T
wEe Sy W e e 7w 41 wews w9
T T AR T A wG | AT *Sw 4R
VTR ST ANCEd A Ao | 96 T
TeTRyT Ifad TR @R @Hf6 e R W
@ 2R I (AT O ToW IR0 | T 9T I
T Smwe ATl 3fE TS A G972 T
FET YA 7] ST FAS A | oife el eifemn®
= (R T -

According to Encyclopedia Britannica, water
pollution is the release of substances into
subsurface groundwater or into lakes, streams,
rivers, estuaries, and oceans to the point where
the substances interfere with beneficial use of the

water or with the natural
ecosystems.

Safeguarding water supplies is important
because even though nearly 70 percent of the
world is covered by water, only 2.5 percent of it
is fresh. And just one percent of freshwater is
easily accessible, with much of it trapped in
remote glaciers and snowfields.

Water pollution can result in human health
problems, poisoned wildlife, and long-term
ecosystem damage.

Leaching is a natural environment concern when
it contributes to groundwater contamination. As
water from rain, flooding, or other sources seeps
into the ground, it can dissolve chemicals and
carry them into the underground water supply.
Therefore, we have to raise awareness among the
people about the pollution and the proper steps
should be taken by the government in this regard.
The process of water pollution is given below:

functioning of

TG 090




Sewerage accumulation

h 4
Nutrient load
v
Increase in COD

v
Water becomes green
(Alga formation)
¥

Increase of BOD
k J
Depletion of DO
v

Death of Zooplankton

h

Net result ecological imbalance
Fig: Flow chart of pollution in water

BB M IR I FwE *NPre afevm, @
BULERITE Lo #1f 7aa 30 ATE | BIAT
SR SEwE (1 O o1 CeeiE 2 380
faferas @B, Craame@oiifa Cirg=aia 20 so fuferme
b Qa2 Gl A CITEiE 0@ do e o
TR AT SOAIFTE FRREZ F4 T2 | TF Aoy
ARG ZIFHUTT oo BRAEH [Aer 25 |
Gt Brafafel faye s« o=y @ gar, @3,
AfeTE I9EE W AT | SRl e FEe A9
FR IRER T AE | ATE GRGTE A7
TREEGRTS A e Mi5e Fa= 0w 516 (556
w0 g ey @R Ao S wimed
LA A SO AP FAAAE T4 2 |

ChattogramWASA is an autonomous body of the
government which supplies drinking water to the
city residents. Currently, Chattogram WASA
supplies 140 MLD from Sheikh Hasina Water
Treatment Plant, 90 MLD from Sheikh Russel
Water Treatment Plant and 90 MLD from Mohra
Water Treatment Plant.

The aforementioned water treatment plants are
actually turbidity removal plants.

Chemical, lime and polymer are used for
removing turbidity. After removing turbidity,
chlorine is used to purify and disinfect water.
After disinfecting, the water is then tested in the
laboratory to ensure its quality as per the
parameters set by the WHO and Department of
Environment (DOE).

Finally, the water is supplied to the city dwellers.

Overall Water Treatment Process:

Water source (intake facility)
Ty
Pre-sedimentation Basis
oy
Rapid chemical mixture chamber
Ty

Mixing / Flocculation

Sedimentation (clarifier)
S
Rapid sand filter

. v
Chlorine contact zone

Clear water reservoir

——
Distribution facility
Fig: Flow diagram of water treatment process

EEE 09




SO SHETR SAZ A1 cirgare 2 e AR
@IS NFE-SFBA TP vl G Zewl T Al
fafeg ore Il @fiEr @ Snaa evg frdantE |
SO TRIAFANE oW Ao A AERaE Fse
T AN CNEETe  TEEbRe AT TS
WG e, AT a3z T fefares-eanr
@3 AAfarifee 1= & 2-vo B Sie @ et
TG 29T 41 27 |

The water quality treated at the water treatments
plants of Chattogram WASA is dependent on
different physical and chemical features of the
Karnaphuli and the Halda.

In order to ensure supply of safe drinking water,
raw and treated water is tested in the laboratory
against 26-30 physical and chemical parameters
on daily, weekly and monthly basis.

nfee @aeted (636 [T

(3/50/3532 (ATF 90/50/205532 *4W)

WATER QUALITY TEST REPORT
(1710/2019 to 30/10/2019)

Serial | Parameter Unit Raw water | Raw Tretated Trqcated EVH(t)
Karnaphuli | water water wa (?I' 1mi
treatment | water
Plant treatment
plant
1. p" - 7.5 7.4 7.3 7.34 6.5-8.5
2 Turbidity NTU 40-80 100- 0 0 Smax
150

3. T.Alkalinty | mg/l 65 62 54 56 30min
4. Chloride mg/l 10 12 10 12 600max
5. TSS mg/l 160 120 1 2 10max
6. TDS mg/1 54 56 50 58 1000max
7. Mn mg/1 0.08 0.06 0.02 0.02 0.04 max
8. Fe mg/1 0.13 0.11 0.12 0.12 0.11-1.0
9. T.Hardness | mg/l 50 86 46 52 500 max
10. Co.Hardness | mg/l 28 34 35 36 500 max
11 DO mg/l 6.6 6.4 6.7 6.8 6 max
12 BOD mg/l 2.8 2.6 Nil Nil 0.2 max
13. COD mg/1 33 38 Nil Nil 4 max

Afera weitad 5 S0 SRATT TIPS Lo oA
TERAR FA T |

It is worth-mentioning that the water is supplied
to the city residents after testing water in the
laboratory against different parameters.

EviGiE 099




[ e—r——y

_),_—'-"’301 - —

--——-—-_-—_-'(n("{

g FEsrRe
BOSIN SN

AW =R S

BB AT fGSiw Jxew Wzd | T, Afoey
AR FA-FAAER ST (FH WIS TWHIE IF
TS FCT 3 *gg Rt g | e efe
7o efFase g FPe o7 93 ==E | o
gtafes eRfas AT oF fifmw e for wiw
BB go fifers @aifae 2rate | FE-FRaee Po
ST @3 A0 Fa Ao Mg e e 2t
@3 FTACH | 4T T SFAE FA AT (AF GO
B TS ¥ AAE SR e 25T q0e0E |
PR i FAGEIR @ ATEET FEAT AR
SITE e S et 9T (68 F0F A0 |

8/, X ‘_:__
ﬁ ///fm -
CHATTOGRAM?‘

WASA'IN ;, ©

EXPANSION /.
OF INDU STRY/ .-

Mohammad Shahab Uddin | ',;f" -

Chattogram is the second largest city in
Bangladesh. Apart from the main hub of
business, trade and mill factories, the city is the
life of the economy due to its location at the
seaport. The country’s first export processing
zone was established in the city. Chattogram has
expanded rapidly in the last three decades, in line
with the country's economic growth. The rapid
expansion of the industry and especially of the
garment industry has taken place at this time. All

these developments have led to rapid expansion g =

of the population as people from rural areas come
to the city at large. Chattogram Water Supply and
Sewerage Authority (WASA) is making every
effort to keep pace with the expansion of the city.




TFEE AE AFEE RIMAT b T WG
(ISR BUATT *1Zq 8 OF AT G Af
TREAZ TaB ADIAT @92 THATFET T dduo
ST AL BTN A FL @ AALTH AT TG
9 1 T | AT S T ST W 355U
GF YT 4B Tofoe S 27 4T SRATT o1 Tz
TR TET TS R 2000 T TS TE
| G FEOCFT G7IF HOAT *R7F AN TR Fl
TGI8 RG] WHMT 8 (GIe (Rl W WIS
T T4 TACE |

LA @NF-T=dl = CeariE (vo @ @&
f%), e fomat ofs it (y80 @ Wa f¥), (x
T AT LA (5o @5 @e1 f&) W2 8o @ @&t
& Teolva FTeT T ST WA | TAFE (Al
(5T TSN BT Fid #iifag 1eafss 51wt o ¢oo
A% 47 T8 | B aey F:fin At 5o seem ¢
faoge SAZAETeTE TIbIRT WA,  GIMATOH
s a3k @35 G fr 3 o7z fafeg Somie tof

DG ST A FEFE 92 ST TR ALZ
TR (R 71T, @ikl 93k 2 1 f7 9, At
SR @ NI @[ FEAFA qAE A Oid
(I fPTEe @ AW FAIENET ACHT (@ FAR0
ST AT FACL | TS AT 2P F2d
WY AT (A AN TR oG (3T ),
PO ST TAE ITFS(IT 8 D &g
(CWSISP) 4t SrEiEgfe #i1f sHaa1R &% |

BEE *2(d WA 7ab &g g =& poa
3Pree ¢ ofgar fnEe | @ wft 3fee FEe
G (EF TGO | GRS HOj@ eered (IFmifarea
WG @ g6 3FTEed ey FENEPTR codl
W e T9ge AT e SrEy
I W UG G 93 MEerE FEe
ETFRCAR A S 2N 8 ST GaRIEa Sfifd 5o
AT A 0 A0F | @ Rl TSH SweEE
2foiTETes AR0Ae WES NG, GHe A1 SEEe
@GTATS FEHF ST AT Faaare F9 a5z |

HOAT *ZEE SERs ww@ea e 2@ At
foigiTeeeT @ St HERee | Y4ITas Sy ~Haeg
qepEF, eAfe ) | TEE  TEE e
AT 1S 0 |

The Chattogram Water Supply and Sewerage
Authority was formed, for the first time, in 1963
for the management and maintenance of water
supply system in Chattogram city and its
surrounding areas, according to Ordinance No. 6
of the then East Pakistan Government. It was
subsequently restructured under WASA Act 1996
in 1996 and was incorporated in the gazette as the
Chattogram Water Supply and Sewerage
Authority in 2008. Apart from supplying water to
Chattogram, the authority has been entrusted
with the responsibility of providing sewage and
drainage services.

At present, Chattogram WASA has three ground
water refineries such as Mohra Water Refinery
(90 MLD), Sheikh Hasina Water Refinery (143
MLD), Sheikh Russell Water Refinery (90
MLD) and 40 MLD capacity deep tube well. A
recent survey found that the highest demand for
water in Chattogram city is around 500 MLD. A
total of 756 km long circulation and distribution
pipelines are made in various components
including ductile iron, asbestos cement and
HDPE.

Chattogram WASA is implementing several
projects with the help of the Bangladesh
government and development partners (World
Bank, JICA and EDCEF, South Korea) to expand
and rehabilitate the existing water supply system
and supply water to the Korean EPZ on the south
bank of the Karnaphuli River. The projects
currently under implementation include the
Karnaphuli Water Supply Project (Phase 2), the
Chattogram Water Supply Improvement and
Sanitation  Project (CWSISP) and the
Bhandaljuri Water Supply Project.

The two important industrial estates in
Chattogram City are Chattogram EPZ and
Karnaphuli EPZ. There are thousands of people
working in these two EPZs. Besides, the
exportable goods of these two EPZs are
manufactured by highly sophisticated machinery.
The quality of the water used in the machinery is
to be kept good. Besides, Chattogram WASA
provides drinking water and other uses for the
workforce of populous industrial areas. Apart
from the EPZs in the Patenga region, there are
many garments, washing plants which are
constantly consuming WASA water.

2NC1EE 00o¢




BRAT SIPT &FF &Z¢ FACZ AF PG BETT |
TILICS A1 SaaarE +4 703 |

fogeTe S wel T onf TRaeEEs T e
FEE AN Snfe R, I9ge GRS €
TedAlre ATeTa @ders T IS 9l 89 2002, (Feed
SRAET TSI RO TR |

@FR & S Ty afsprrmg frias TerE aae
Sreree G HAif Faaarz e w4 b ST
T AL A T |

T AT ARAeF s effes wg @
LT 2050 7 T (@& T o= gwe Fa0g |
@EE T e Pifem Aur w9 wEEe
IR NS e @ BT Tl AT @ T ST
fafeq «araa fgaReEE 71T, FRZ, Teswe ¢
Feif 3faa T4t e qRAfeT Tt T AR |

(T FEF HULN TAwq12 TATS S (T SATTAT
GRS e G BRI 359 o< Tfea
foIgreIT orrey 928 T4AToP W | DB O Lo
fe:fi; i wafge 93 weee SRl @R g3
famwf* fafaraer ga o 98 IFE 93 GIifss
A Fefemares T g S ve (o
79 | gty A TEaEEg Taes @t g
g FeiRfte ) g Mg woEe aguE
ST 00,000 @FF| BUAW (TR TS
Toteea do B Glter a9 T (TR TS
ToreEd ot Gitet W3 wdtafes S Ses |